SOURCE WATER ASSESSMENT AND
PROTECTION REPORT

Havre de Grace

Prepared by:
Susquehanna River Basin Commission
Watershed Assessment and Protection Program

Contract Number: VOOP1200457

This report was produced for the
Maryland Department of Environment
in accordance with the
Source Water Assessment and Protection Plan

May 30, 2003



TABLE OF CONTENTS

L.  ERECUTTYE BTN roumesnmosscmonssinsssimsmssmsessonssn sonsommn, oo 5memss e 5150 406 a5 1
II. INTROTICTTOMN canusmosmeess assmmsn o005 555458 hersenassonsasssssnssnsssasasssssnss assasss e smsmsmssssnsssmereas 2
AL SUIfACe WAtEr SOUICE ...ccueeuirvetiieieeieirteteietete et re et ere et eteetenssesensesenseneeteessereeseessesenes 2

1. DIESCIIPLION ... teureureereriiecteeereseeeee et e ste e e e ete et ese s beeseessseessensseensensesssessesnsesssesnnsesens 2
[...]
N.Y. to Havre de Grace, Md. where it meets the Chesapeake Bay. The river flows
approximately 20 miles per day on average during summer. The average flow of the
Susquehanna River is 34,450 cubic feet per second (cfs). The highest recorded flow was during
June of 1972, when flows reached 1,020,000 cfs at Harrisburg, Pennsylvania. The lowest
recorded flow was during the 1930 drought, when flows dropped to 1,700 cfs. Table 1 shows
annual water discharge for 2001, as well as long-term annual mean flows, for selected sites
located on the Susquehanna River.

Table 1. Annual Water Discharge, Calendar Year 2001

Long-term 2001
Site Short Name Years of Annual Mean Mean Percent of
Record cfs’ cfs Long-Term Mean
Towanda 88 10,617 7,727 72.8
Danville 97 15,224 11,067 72.7
Lewisburg 62 10,809 6,749 62.4
Newport 102 4,305 2,499 58.0
Marietta 70 37,038 24,378 65.8
Conestoga 17 634 367 579

' Cubic feet per second

2. Political jurisdictions

All three states in the Susquehanna River Basin have county level governments. In New York
and Pennsylvania, political boundaries are further subdivided into urban and township units.
Unlike the Maryland county system, most of the land use control is delegated down to the
township and municipal levels.

Nineteen major population centers are located throughout the basin (Figure 1). At the
headwaters in N.Y., Cortland, Norwich, Oneonta, and Corning represent the more populated
areas. South of these cities, Elmira and Binghamton also are heavily populated areas in the
Upper Susquehanna Subbasin.



Figure 1. Location Map for the Susquehanna River Basin



In northern Pennsylvania, Towanda, Scranton, and Wilkes-Barre are population centers located
in the Middle Susquehanna Subbasin. The West Branch of the Susquehanna River represents the
most sparsely populated area of the basin and is comprised of a significant amount of state-
owned lands. Clearfield, Renovo, and Williamsport are the largest population centers. Sunbury,
Pa., is located at the confluence of the West Branch Susquehanna River and the mainstem of the
Susquehanna River. It also hosts the uppermost dam on the mainstem of the Susquehanna River
in Pennsylvania. The portion of the basin downstream of Sunbury comprises the Lower
Susquehanna Subbasin, which is the primary focus of this assessment.

The last major subbasin contributing to the lower Susquehanna is the Juniata Subbasin. The
cities of Altoona and Lewistown are located within this subbasin. Raystown Lake, one of the
largest impoundments in the Susquehanna basin, is located within the Juniata Subbasin.

Representing the most densely populated region in the Susquehanna River Basin, the
metropolitan areas of Harrisburg, York, and Lancaster are located in southcentral Pennsylvania,
within the Lower Susquehanna Subbasin. The Lower Susquehanna Subbasin empties into the
Chesapeake Bay at Havre de Grace, Md.

3. Topography and climate

The Susquehanna River Basin is very diverse with respect to topography and climatic conditions.
Within the basin, there are three predominant physiographic provinces (Figure 2). The
characteristics of each of these provinces largely control factors such as weather patterns and
ambient water quality conditions. The physiographic provinces in downstream order include the
Appalachian Plateau, Valley and Ridge, and Piedmont. A small portion of the Blue Ridge
Province extends into the southern extent of the basin. The highest elevations lie in New York
and northern Pennsylvania. Elevations significantly decrease towards Sunbury, Pa., and then
continue to decrease more gradually towards the mouth of the river at Havre de Grace, Md.

The predominant physiographic province in the basin is the Appalachian Plateaus Province,
which comprises about 40 percent of the Susquehanna River Basin. The province boundary
trends southwest to northeast across the upper portions of the Susquehanna River Basin. Most of
the province is characterized by flat-lying bedrock geology, primarily sedimentary rock. The
western portion of the province in Pennsylvania contains bituminous coal reserves that have been
mined extensively in the past and continue to be mined today. Weather patterns are primarily
influenced by systems moving from the Midwest United States, and “lake-effect” systems
moving across northwestern Pennsylvania from Canada.



NORWICH

BINGHAMTON

Figure 2. Physiographic Provinces in the Susquehanna River Basin



The Valley and Ridge Province, which also trends northwest to southeast across the basin, is
characterized by steeply folded and faulted geology. The geologic materials are predominantly
interbedded sedimentary sandstones, shale, and limestone. The eastern portion of the province
has significant anthracite coal reserves, which was mined extensively in the past, and continues
to be mined today. Surface water quality in the higher elevations is influenced more by
precipitation quality than local environmental factors, although degraded water quality and
erosion is common in the abandoned-mine areas. The topography of the ridges and slopes
creates rapid, direct runoff to streams, with short contact time with materials. Another portion of
the province of significant influence is the Great Valley Section, composed primarily of
limestone. Within this area, local environmental factors have a greater influence on the water
quality. Commonly referred to as karst terrain, this section of the province extends across
Franklin, Cumberland, Dauphin, and Lebanon Counties in the Lower Susquehanna Subbasin.
The Great Valley Section bounds some of the most productive agricultural areas within the river
basin, as well as some of the most densely populated areas. Erosion in the Great Valley Section
tends to occur at higher rates compared to anywhere else in the Valley and Ridge Province.
Climatic conditions for the Valley and Ridge Province are generally transitional between the
Appalachian and Piedmont Provinces and are largely controlled by the northwest to southeast
trending Appalachian Mountains of the Valley and Ridge Province.

The Piedmont Physiographic Province is the southernmost province in the Susquehanna River
Basin. It represents a significant change in the geology of the basin, characterized predominantly
by metamorphic and igneous rock. The topography of the Piedmont Province is generally low
rolling hills and broad valleys. Based on the friable nature of the geologic material, the derived
soils are subject to a significant amount of erosion. The increase in erosion is typically
associated with the Uplands Section of the Piedmont Province, located in the southern portions
of York and Lancaster Counties. Climatic conditions tend to be fairly mild and are largely
controlled by weather systems moving into the region from the southern and coastal areas. The
typical air temperature ranges from about 46 to 55 degrees.

As mentioned before, climatic conditions vary somewhat throughout the Susquehanna basin.
Mean annual precipitation ranges from about 38 inches to 48 inches. Most of the precipitation is
in the form of rain, although the northern portions of the basin can receive significant amounts of
snowfall. Table 2 shows a summary of precipitation for selected areas of the basin.



Table 2. Summary for Annual Precipitation for Selected Areas in the Susquehanna River Basin, Calendar

Year 2001
Average Calendar
Long-Term Year 2001
Area Season Precipitation Precipitation
inches inches
January-March 7.96 6.95
Susquehanna River above Towanda, Pa. April-June 9.98 8.82
(Chemung and Upper Susquehanna | July-September 10.22 10.48
Subbasins) October-December 8.70 6.15
Yearly Total 36.86 3241
January-March 7.90 6.78
Susquehanna River above Danville, Pa. apal-Jung 10.07 868
(Middle Susquehanna Subbasin) Tadly-Septeniber 10.36 M35
October-December 8.72 6.03
Yearly Total 37.05 31.85
January-March 8.90 5.75
West Branch Susquehanna River April-June 11.38 9.08
above Lewisburg, Pa. July-September 11.53 10.19
(West Branch Susquehanna Subbasin) October-December 9.38 5.6
Yearly Total 41.19 30.62
January-March 8.84 4.67
Juniata River above Newport, Pa. April-June e Tul2
(Juniata Subbasin) July-September 10.83 4.73
October-December 9.07 3.42
Yearly Total 39.70 19.93
January-March 8.51 6.94
Susquehanna River above Marietta, Pa. April-June 19,06 5,22
(Within Lower Susquehanna Subbasin) Jaly-September 1073 40
October-December 9.01 5.37
Yearly Total 38.93 30.63
January-March 8.58 7.08
Conestoga River above Conestoga, Pa. April-June 10.80 6,52
(Within Lower Susquehanna Subbasin) Tulg-september 1178 6,59
October-December 9.35 2.49
Yearly Total 40.51 22.68

B. Development of the Water Supply

The Havre de Grace Water Treatment Plant serves approximately 11,500 customers in Havre de
Grace, Md. Havre de Grace uses an average of about 2.6 million gallons per day (mgd). The
design capacity of the plant is 4.0 mgd and their permit limits their withdrawal to not exceed
4 mgd on average for the year, or 10 million gallons on any one day.

The Susquehanna River is the most plentiful source of freshwater near Havre de Grace. Water
from the Susquehanna River is pumped to the Havre de Grace Water Filtration Plant. Liquid
coagulant and activated carbon is added to the raw water. Following chemical addition, the
water passes through a screened structure to collect any remaining debris. Chlorine and alum are
added to the water prior to flocculation. Following flocculation, water enters a sedimentation




basin. Finally, water passes through a filtration system and additional chlorine is added as
needed. The water is stored in clearwells, where additional chemical treatment is used as
necessary.



M. RESULT OF SITE VISITS
A. Intake Description

Havre de Grace operates three intakes on the Susquehanna River. The primary intakes are
located approximately 300 yards off the west shore of the river and are immersed into
approximately 17 feet of water. An alternate intake is located near shore at the surface of the
river. This intake is used when salinity values are high, particularly during drought conditions.

The primary intake consists of 12- and 10-inch cast iron intake lines. Both lines contain
perforated metal plates over the intake openings. There is also an alternate 12-inch intake that is
used during periods of high salinity. Four vertical, centrifugal, raw water pumps are used. Raw
water from the Susquehanna River enters the intake lines through perforated plates on the ends
of the pipes. The water is directed to the intake manifold for the raw water pumps. The raw
water pumps take the water from the intake manifold and pump it to the rapid mixer. Normally,
both river intake lines will be in service to supply water to the intake header, and the alternate
intake line will be closed.

B. Operator Concerns

High salinity in the river water is a concern of the water supplier. This occurs typically during
drought conditions. When high salinity occurs, the operator may need to switch to the shallower
intake. Elevated turbidity levels are another concern of the operator, particularly during high-
flow conditions. According to the water supplier, factory discharges, as well as releases from an
upstream quarry, are possibly linked to increases in turbidity. Such increases can cause the water
supplier to change their treatment processes. Figure 3 shows the turbidity at Havre de Grace
during 1996.



(NLN)

1pigany

10

9661/0€/¢l
9661/2z/ch
966L/vLicl
9661/9/Cl
9661/8¢/11
9661/02/L1
966L/CL/LL
9661/7/11
9661/.2/01
9661/61/01
9661/11/01
9661/€/01
9661/52/6
9661/L1/6
9661/6/6
9661/1/6
9661/v2/8
9661/91/8
9661/8/8
9661/1€/L
9661/€2/L
9661/SL/L
9661/L/L
9661/62/9
9661/1¢/9
9661/€L/9
9661/5/9
9661/82/S
9661/0¢/S
9661/C1/S
9661/¥/S
9661/9¢/¥
9661/8L/¥
9661/0L/v
966112y
9661/5¢/€
9661/L1/€
9661/6/€
9661/1/€

Date

1996

ing

ity Values at the Havre de Grace Water Treatment Plant Duri

i

ily Turb

Da

Figure 3.



V. WATERSHED CHARACTERIZATION
A. Source Water Assessment Area

Delineation of the watershed for the purposes of this assessment included the area contributing
water to Havre de Grace’s Susquehanna intake. For the purposes of this assessment, a general
contaminant review was developed for the entire Susquehanna River Basin. Given the vast size
of the basin, the assessment focused with greater detail on the Lower Susquehanna Subbasin.
The Lower Susquehanna Subbasin extends from the confluence of the West Branch and
Susquehanna River at Sunbury, Pa., to the mouth of the river at Havre De Grace, Md. Havre de
Grace’s water supply intake is located just upstream of the mouth of the river. The delineation
area is shown in Figure 4.

1. Breakdown of subbasins

The Susquehanna River Basin can be broken down into six major subbasins: Upper
Susquehanna; Chemung; West Branch Susquehanna; Middle Susquehanna; Juniata; and Lower
Susquehanna (Figure 5). These subbasins can be further divided into major watersheds within
each major subbasin. A listing of these watersheds can be reviewed in Appendix 1.

The watershed delineations were included from several sources. The source of the watershed
delineations in New York was based on the Department of Environmental Conservation’s
11-digit hydrologic unit codes (HUC). The watersheds in Pennsylvania were delineated using a
combination of the state’s 11-digit HUC codes, as well as delineations from the State Water
Plan. The watersheds in Maryland are similar to the state’s 11-digit HUC codes.

There are 19 subwatersheds within the Lower Susquehanna Subbasin. Primary focus was given
to this subbasin, since it is the greatest influence to Havre de Grace’s water supply.

B. General Subbasin Characteristics

The northernmost subbasin is the Upper Susquehanna Subbasin. This subbasin encompasses
4,944 square miles in New York. The Susquehanna River begins at Ostego Lake in
Cooperstown, N.Y. and flows south into Pennsylvania and back into New York at Great Bend,
Pa. The river flows west and joins the Chemung River in Sayre, Pa. Most of this subbasin is
forested and steeply sloped with some agricultural areas. Agricultural runoff is the major source
- of stream impairment.

The Chemung Subbasin comprises 2,604 square miles of the Susquehanna River Basin. The
subbasin begins at the confluence of the Tioga River, which flows north from Pennsylvania to
meet the Coshocton River in New York. The terrain is typical of a glaciated watershed. The
subbasin is composed of rolling to flat-topped uplands with steep valleys where the main rivers
flow. Acid mine drainage (AMD) is the major source of impairment in this subbasin.

11



Resersoir pgtoparo (3
Lake

Conowingo
Reservoie

HAVRE DE GRACE
LOCATION
SOURCE WATER ASSESSMENT AREA 19

0 10 Miles

1:885000
# DAM

— INTERSTATE HIGHWAY
© POPULATION CENTER
/\/ RIVERSTREAM
/N STATELINE
[ county
] SOURCE WATER
ASSESSMENT AREA
) [ PORTION OF SUSQUEHANNA RIVER
BASIN OUTSIDE ASSESSMENT
[ | AREAOUTSIDE BASIN
8 waTER

PROJECTION: Universe Transverse Mercator 83Zone 18
DISCLAIMER: Intended for Educational Dispiay Pumoses Only

Figure 4. Source Assessment Delineation Area

12



sul IN SOURCE: UNITED STATES GEOLOGIC ISGS), 1996, 124000000 0 . WATERB SRBC, 2001, SCALE 1:24,000, U.S. DEPARTMENT OF

STREAM SOURCE: U.S. DEPARTMENT OF BUREAU OF THE S ¢ 5 NI H RAPHY DIVISION TIGER/LINE FILES, 2000, SCALE 1:100.000 Al

k 00,000 AND ENVIRONME Sous RCHIN ERRI 'PROJECTION: UNIVERSE TRANSVERSE MER 3ZONE18 - AT
o : S e o D N R EDUCATIO PURFOSES S

Figure 5. Major Subbasins in the Susquehanna River Basin

13



The Middle Susquehanna Subbasin flows southeast through high plateaus separated by steep
valleys. It comprises 3,755 square miles of the entire basin. The Susquehanna River joins the
Lackawanna River before turning to flow southwest towards Sunbury. Much of this area is
known as Wyoming Valley and extends from Carbondale to Nanticoke, Pa. This is a coal-
mining region that has become urbanized, and as a result, AMD is the major source of stream
impairment in this region.